Wednesday, July 30, 2014

Bookmark and Share

Datsun Fairlady 2000 (U20) Camshaft & Valve Train

Datsun Fairlady Parts illustration no. 004A-1 Camshaft, Chain & Valve Mechanism 2000 (U20)

004A -1  Camshaft, Chain & Valve Mechanism 2000 (U20)

KeyPart No.ModelApplied DateQty
FromTo
1CAMSHAFT FOR SOLEX CARBURETOR
  13001-255002L   -   1
2CAMSHAFT FOR SU CARBURETOR
  13001-256002L   -   1
3CAMSHAFT GEAR
  13024-255002L   -   1
4SCREW-CAMSHAFT GEAR
  13025-255002L   -   1
5PLUG-BLIND, CAMSHAFT GEAR
  00933-208502L   -   1
6PLUG-BLIND, CAMSHAFT GEAR
  00933-208502L   -   1
7WASHER-SPRING
  08915-1381A2L   -   2
8BOLT M8 X 1.25
  08110-8221A2L   -   2
9TIMING CHAIN, 94 LINKS
  13028-255002L   -   1
10GUIDE-CHAIN UPPER
  13060-255002L   -   1
11PLATE-LOCK
  13063-255002L   -   1
12BOLT M6 X 1.0
  08110-614622L   -   3
13WASHER-SPRING M6
  08915-1361A2L   -   1
14ASSY-TENSIONER, CHAIN UPPER
  13080-255012L   -   1
15ASSY-TENSIONER, CHAIN UPPER
  13080-255012L   -   1
16GASKET-CHAIN TENSIONER
  13082-255002L   - 69061
17GASKET-CHAIN TENSIONER
  13082-255012L6907 -   1
18PLATE-LOCK
  13083-255002L   -   1
19BOLT M6 X 1.0
  08110-638102L   -   2
20JACK SHAFT
  13030-255002L   -   1
21PLATE-JACK SHAFT LOCATING
  13031-255002L   -   1
22SCREW M6 X 1.0
  08320-610202L   -   2
23WASHER-TOOTHED M6
  08916-436102L   -   2
24TIMING GEAR FRONT
  13035-255002L   -   1
25TIMING GEAR REAR
  13036-255002L   -   1
26KEY-WOODRUFF
  00926-416102L   -   2
27BOLT-CAMSHAFT GEAR
  13012-782002L   -   1
28WASHER-CAMSHAFT GEAR T4,5
  13013-255002L   -   1
29WASHER-SPRING M10
  08915-2401A2L   -   1
30TIMING CHAIN 54 LINKS
  13028-736002L   -   1
31GUIDE-CHAIN, LOWER T3,2
  13068-255002L   -   1
32BOLT M6 X 1.0
  08110-614622L   -   2
33WASHER-SPRING M6
  08915-1361A2L   -   2
34ASSY-TENSIONER, CHAIN, LOWER
  13070-255002L   -   1
35GASKET-CHAIN TENSIONER (FIBER)
  13079-322002L   -   2
36SPACER-CHAIN TENSIONER
  13085-201002L   -   1
37WASHER-LOCK
  13078-322002L   -   1
38BOLT M6 X 1.0
  13074-255002L   -   2
39VALVE-INTAKE
  13201-255002L   -   4
40VALVE-EXHAUST
  13202-255002L   -   4
41SPRING-VALVE, OUTER
  13203-255022L   -   8
42SPRING-VALVE, OUTER
  13203-255022L   -   8
43SPRING-VALVE, INNER
  13204-255022L   -   8
44SPRING-VALVE, INNER
  13204-255022L   -   8
45SEAL-LIP, VALVE OIL
  13207-667002L   -   8
46SEAL-LIP, VALVE OIL
  13207-667002L   -   8
47GUIDE-ROCKER
  13208-201002L   -   8
48RETAINER-VALVE SPRING
  13209-255002L   -   8
49RETAINER-VALVE SPRING
  13209-255002L   -   8
50COLLET-VALVE
  13210-122002L   -   16
51PIVOT-ROCKER
  13234-255002L   -   8
52NUT-LOCK PIVOT
  13235-255002L   -   8
54RETAINER-ROCKER SPRING
  13255-255002L   -   8
55SPRING-ROCKER
  13256-255012L   -   8
56SPRING ROCKER
  13256-255012L   -   8
57BUSHING-PIVOT
  13215-255002L   -   8
59ROCKER-VALVE
  13257-255022L   -   8
60ROCKER-VALVE
  13257-255022L   -   8
61WASHER TOOTH LOCK
  08916-436102L   -   1
CAMSHAFT GEAR SCREW-CAMSHAFT GEAR GUIDE-CHAIN UPPER PLATE-LOCK BOLT M6 X 1.0 ASSY-TENSIONER, CHAIN UPPER PLATE-JACK SHAFT LOCATING SCREW M6 X 1.0 WASHER-CAMSHAFT GEAR T4,5 TIMING CHAIN 54 LINKS GUIDE-CHAIN, LOWER T3,2 WASHER-LOCK BOLT M6 X 1.0 SPRING-VALVE, OUTER SEAL-LIP, VALVE OIL SPRING-VALVE, INNER GUIDE-ROCKER PIVOT-ROCKER WASHER TOOTH LOCK CAMSHAFT FOR SOLEX CARBURETOR / CAMSHAFT FOR SU CARBURETOR PLUG-BLIND, CAMSHAFT GEAR WASHER-SPRING BOLT M8 X 1.25 TIMING CHAIN, 94 LINKS BOLT M6 X 1.0 WASHER-SPRING M6 GASKET-CHAIN TENSIONER GASKET-CHAIN TENSIONER PLATE-LOCK BOLT M6 X 1.0 JACK SHAFT WASHER-TOOTHED M6 TIMING GEAR FRONT TIMING GEAR REAR KEY-WOODRUFF BOLT-CAMSHAFT GEAR WASHER-SPRING M10 BOLT M6 X 1.0 WASHER-SPRING M6 ASSY-TENSIONER, CHAIN, LOWER GASKET-CHAIN TENSIONER (FIBER) SPACER-CHAIN TENSIONER SPACER-CHAIN TENSIONER VALVE-INTAKE VALVE-EXHAUST SEAL-LIP, VALVE OIL RETAINER-VALVE SPRING COLLET-VALVE NUT-LOCK PIVOT RETAINER-ROCKER SPRING BUSHING-PIVOT (missing description) ROCKER-VALVE
Copyright (c) 2014 Datsun Fairlady 1600/2000 Parts Manual Terms Of Use Privacy Statement